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10.340 MHz 11.340 MHz | 200.000 kHz 6.18628 GHz -61.74 dBm -39.67 dB .
11.340 MHz 20.680 MHz = 200.000 kHz 6.19553 GHz -64.68 dBm -42.61 dB .
20.680 MHz 31,020 MHz = 200,000 kHz 6.20596 GHz -65.01 dém -42.94 dB A
31.020 MHz 50,000 MHz = 200,000 kHz 6.21012 GHz -64.43 dém -42.36 dB .
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Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.49 de

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm
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-30 dBm

-40 dBm

-50 dBm

=60 dBm

T

-70 dBm

-80 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -21.81dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -31,020 MHz | 200.000 kHz 6.14223 GHz -64.35 dém -42.54 dB 254 dB
31,020 MHz 20,680 MHz | 200.000 kHz 6.14406 GHz -64.80 dem -42.99 dB -3.08 dB
20,680 MHz -11,340MHz | 200.000 kHz 6.16364 GHz -55.06 dBm -33.25 dB -13.23 dB
-11.340 MHz -10.340MHz | 200.000 kHz 6.16369 GHz -56.55 dBm -34.74 dB -15.44 dB

10.340 MHz 11.340 MHz | 200.000 kHz 6.18631 GHz -63.15 d&m -41.34 dB -22.04 dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.19561 GHz -64.83 dBm -43.02 dB -15.00 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.20589 GHz -64.88 dém -43.07 dB -3.23 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.21483 GHz -64.40 dBm -42.59 dB -2.59 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR401001

11AX20MIMO_Ant6_6175_52Tone_RU37

Spectrum =
Ref Level 10.00 dem Offset 25.49 dp Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm 3
-30 dBm / l L
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-40 dBm : 1
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- dRm —
-70 dBm
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.020 MHz 200,000 kHz 6.13738 GHz -64.37 dBm -43.04 dB [
-31.020 MHz -20,680 MHz | 200,000 kHz 6.14409 GHz -65.01 dBm -43.68 dB E
-20,680 MHz -11.340 MHz | 200,000 kHz 6.16356 GHz -55.54 dBm -34.21 dB .
-11.340 MHz -10.340 MHz | 200,000 kHz 6.16369 GHz -54.76 dBm -33.42 dB .
10.340 MHz 11.340 MHz | 200.000 kHz 6.18633 GHz -63.05 dBm -41.72 dB [
11.340 MHz 20.680 MHz = 200.000 kHz 6.19520 GHz -64.59 dBm -43.26 dB 4
20.680 MHz 31,020 MHz = 200,000 kHz 6.20601 GHz -65.00 dém -43.67 dB L
31.020 MHz 50,000 MHz = 200,000 kHz 6.22268 GHz -64.54 dgm -43.21 dB F
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Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.49 de

Mode Sweep

@ 1Rm View

Limit
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-80 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -21.14 dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31,020 MHz | 200.000 kHz £.13011 GHz -64.46 dém -43.32 dB -3.32 dB
31,020 MHz 20,680 MHz | 200.000 kHz 6.14399 GHz -64.92 dm -43.78 dB -3.78 dB
20,680 MHz -11,340MHz | 200.000 kHz 6.16357 GHz -54.91 dBm -33.77 dB -13.70 dB
-11.340 MHz -10.340MHz | 200.000 kHz 6.16371 GHz -54.39 dBm -33.25 dB -14.15 dB

10.340 MHz 11.340 MHz | 200.000 kHz 6.18630 GHz -61.77 dBm -40.63 dB -21.53 dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.19549 GHz -64.65 dBm -43.51dB -15.67 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.20599 GHz -64.86 dBm -43.72 dB -3.75 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.22222 GHz -64.39 dBm -43.25 dB -3.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6415_26Tone_RUS

Spectrum =
Ref Level 10.00 dem Offset 25.60 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm 7
-30 dBm / { !
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-40 dBm :
50 dam L 4 d.f‘ BN
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-0 dBm N
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.71dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.080 MHz 200,000 kHz 6.37411 GHz -64.33 dBm -42.62 dB K
-31.080 MHz -20.720 MHz | 200,000 kHz 6.38408 GHz -64.49 dBm -42.77 dB K
-20.720 MHz -11.360 MHz 200,000 kHz 6.39436 GHz -64.62 dBm -42.91 dB :
-11.360 MHz -10.360 MHz 200,000 kHz 6.40365 GHz -63.97 dBm -42.26 dB .
10.360 MHz 11.360 MHz = 200.000 kHz 6.42631 GHz -56.05 dBm -34.34 dB E
11.360 MHz 20.720 MHz | 200.000 kHz 6.42638 GHz -55.90 dBm -34.19dB .
20.720 MHz 31,080 MHz = 200.000 kHz 6.44595 GHz -64.76 dBm -43.04 dB .
31.080 MHz 50,000 MHz = 200,000 kHz 6.46387 GHz -64.33 dBm -42.62 dB .
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Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.60 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -21.58 dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -31,080 MHz | 200.000 kHz 6.36890 GHz -64.41 dém -42.83 dB -2.83dB
31,080 MHz -20.720 MHz | 200.000 kHz 6.38411 GHz -64.92 dém -43.34 dB -3.56 dB
-20.720 MHz 11,360 MHz | 200.000 kHz 6.39440 GHz -64.63 dBm -43.04 dB -15.15 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.40365 GHz -64.21 dBm -42.62 dB 2272 dB

10.360 MHz 11.360 MHz = 200.000 kHz 6.42636 GHz -56.20 dBm -34.61dB -14.71dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.42638 GHz -55.96 dBm -34.37 dB -14.36 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.44599 GHz -64.77 dém -43.18 dB -3.20 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.45477 GHz -64.30 dBm -42.72 dB -2.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6415_106Tone_RU54

Spectrum =
Ref Level 10.00 dem Offset 25.60 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.080 MHz 200,000 kHz 6.37671 GHz -64.23 dBm -42.66 dB K
-31.080 MHz -20.720 MHz | 200,000 kHz 6.38402 GHz -64.90 dBm -43.34 dB R
-20.720 MHz -11.360 MHz 200,000 kHz 6.39431 GHz -64.69 dBm -43.12 dB .
-11.360 MHz -10.360 MHz 200,000 kHz 6.40367 GHz -62.42 dBm -40.86 dB .
10.360 MHz 11.360 MHz = 200.000 kHz 6.42630 GHz -54.00 dBm -32.44 dB .
11.360 MHz 20.720 MHz | 200.000 kHz 6.42640 GHz -54.92 dBm -33.36dB .
20.720 MHz 31,080 MHz = 200.000 kHz 6.44607 GHz -64.67 dém -43.11 dB .
31.080 MHz 50,000 MHz = 200,000 kHz 6.45488 GHz -64.20 dém -42.64 dB L
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Spectrum
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Ref Level 10.00 dBm  Offset 25.72 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -20.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |

-50.000 MHz -31.230 MHz 200,000 kHz 6.37894 GHz -64.31 dBm -43.41 dB -3.41dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.38382 GHz -64.52 dBm -43.62 dB -3.68 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.39428 GHz -64.66 dBm -43.77 dB -15.85 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.40361 GHz -63.96 dBm -43.06 dB -23.36 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.42633 GHz -55.01 dBm -34.11 dB -15.61 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.42643 GHz -54.87 dBm -33.97 dB -13.96 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.44599 GHz -64.57 dém -42.67 dB -3.95 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.44751 GHz -64.31 dém -42.41 dB -3.41 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant6_6415_52Tone_RU40

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.72 d8

Mode Sweep

@ 1Rm View
Limit ¢theck PARS
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-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -20.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.37866 GHz -64.46 dBm -43.87 dB -3.87 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.38381 GHz -64.76 dBm -44.17 dB -4.21 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.39450 GHz -64.69 dBm -44.10 dB -16.37 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.40361 GHz -63.43 dBm -42.85 dB -23.15 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.42636 GHz -55.47 dBm -34.88 dB -15.78 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.42665 GHz -55.59 dBm -35.01dB -14.81 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.44611 GHz -64.93 dém -44.34 dB -4.48 db
31.230 MHz 50,000 MHz = 200,000 kHz 6.45164 GHz -64.22 dém -43.63 dB -3.63 dB
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Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.72 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-50.d

-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -20.86 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50,000 MHz -31.230 MHz | 200.000 kHz 6.38103 GHz -64.36 dém -43.50 dB -3.50 dB
-31.230 MHz 20,820 MHz | 200.000 kHz 6.38389 GHz -64.52 dm -43.66 dB -3.79 dB
20,820 MHz -11.410MHz | 200.000 kHz 6.39471 GHz -64.12 dBm -43.26 dB -15.71 dB
-11.410 MHz -10.410MHz | 200.000 kHz 6.40360 GHz -62.03 dBm -41.17 db 2127 dB

10.410 MHz 11.410 MHz | 200.000 kHz 6.42633 GHz -53.76 dBm -32.90 dB -14.60 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.42652 GHz -55.01 dBm -34.15dB -14.06 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.44603 GHz -64.59 dBm -43.73 dB -3.97 db
31.230 MHz 50,000 MHz = 200,000 kHz 6.45294 GHz -64.26 dém -43.40 dB -3.40 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6535_26Tone_RUO

Spectrum

Ref Level 10.00 dem Offset 25.67 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.370 MHz 200,000 kHz 6.48958 GHz -64.31 dBm -42.36 dB .
-31.370 MHz -20.910 MHz 200,000 kHz 6.50386 GHz -64.67 dBm -42.73 dB K
20,910 MHz -11.460 MHz 200,000 kHz 6.51436 GHz -64.63 dBm -42.68 dB :
-11.460 MHz -10.460 MHz 200,000 kHz 6.52357 GHz -56.58 dBm -34.63 dB .
10.460 MHz 11.460 MHz | 200.000 kHz 6.54644 GHz -64.48 dBm -42.53 dB E
11.460 MHz 20,910 MHz = 200.000 kHz 6.55585 GHz -64.67 dBm -42.73dB .
20.910 MHz 31,370 MHz = 200,000 kHz 6.56625 GHz -64.61 dém -42.66 dB E
31.370 MHz 50,000 MHz = 200,000 kHz 6.58169 GHz -63.88 dBm -41.93 dB K
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Spectrum

Ref Level 10.00 dBm Offset 25.67 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -21.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.370 MHz 200,000 kHz 6.48825 GHz -64.32 dBm -42.45 dB -2.45 dB
-31.370 MHz -20.910 MHz 200,000 kHz 6.50394 GHz -64.51 dBm -42.64 dB -2.99 dB
20,910 MHz -11.460 MHz 200,000 kHz 6.52343 GHz -55.38 dBm -33.50 dB -13.41 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.52355 GHz -56.16 dBm -34.20 dB -14.39 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.54645 GHz -63.87 dBm -41.99 dB -22.00 dB
11.460 MHz 20,910 MHz = 200.000 kHz 6.55570 GHz -64.72 dBm -42.85 dB -15.02 dB
20.910 MHz 31,370 MHz = 200,000 kHz 6.56628 GHz -64.40 dBm -42.53 dB -2.64 db
31.370 MHz 50,000 MHz = 200,000 kHz 6.56944 GHz -63.92 dém -42.05 dB -2.05 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6535_106Tone_RU53

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.67 do

Mode Sweep

@ 1Rm View
Limit ¢theck PARS
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-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.370 MHz 200,000 kHz 6.49944 GHz -64.25 dBm -42.57 dB E
-31.370 MHz -20.910 MHz 200,000 kHz 6.50364 GHz -64.83 dBm -43.15 dB .
20,910 MHz -11.460 MHz 200,000 kHz 6.52349 GHz -56.12 dBm -34.45 dB R
-11.460 MHz -10.460 MHz 200,000 kHz 6.52355 GHz -56.73 dBm -35.05 dB .
10.460 MHz 11.460 MHz | 200.000 kHz 6.54645 GHz -62.81 dBm -41.13dB .
11.460 MHz 20,910 MHz = 200.000 kHz 6.55576 GHz -64.54 dBm -42.86 dB g
20.910 MHz 31,370 MHz = 200,000 kHz 6.56632 GHz -64.74 dgm -43.06 dB .
31.370 MHz 50,000 MHz = 200,000 kHz 6.57730 GHz -63.71 dBm -42.03 dB L
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Ref Level 10.00 dBm  Offset 25.50 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-80 dBm

CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -21.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-50.000 MHz -31.160 MHz 200,000 kHz 6.50120 GHz -64.36 dBm -42.93 dB -2.93dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.50387 GHz -64.92 dBm -43.49 dB -3.53 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.52361 GHz -55.04 dBm -33.61dB -13.61dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.52361 GHz -54.46 dBm -33.03 dB -13.13 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.54639 GHz -63.64 dBm -42.21 dB -22.31 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.55558 GHz -64.63 dBm -43.20 dB -15.35 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.56594 GHz -64.60 dBm -43.16 dB -342 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.57401 GHz -64.12 dém -42.69 dB -2.69 dB
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samroncas. FCC RF Test Report Report No. : FR401001

11AX20MIMO_Ant6_6535_52Tone_RU37

Spectrum =
Ref Level 10.00 dem Offset 25.50 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
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-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.160 MHz 200,000 kHz 6.49094 GHz -64.40 dBm -43.11dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.50385 GHz -64.96 dBm -43.67 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.52361 GHz -54.42 dBm -33.13 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.52361 GHz -55.32 dBm -34.03 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.54639 GHz -63.45 dBm -42.16 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.55510 GHz -64.20 dBm -42.91 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.56602 GHz -64.51 dém -43.22 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.58237 GHz -64.11 dém -42.82 dB .
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Spectrum
Ref Level 10.00 dBm  Offset 25.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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- dRm —
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.38 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.50230 GHz -64.39 dBm -43.01 dB -3.01dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.50385 GHz -64.63 dBm -43.25 dB -3.25dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.52344 GHz -54.40 dBm -33.01 dB -12.87 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.52364 GHz -54.21 dBm -32.83 dB -13.33 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.54638 GHz -62.68 dBm -41.30 dB -21.60 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.55558 GHz -64.59 dBm -43.21dB -15.37 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.56604 GHz -64.25 dém -42.86 dB -2.00 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.57294 GHz -63.99 dBm -42.60 dB -2.60 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6695_26Tone_RUO

Spectrum =

Ref Level 10.00 dm Offset 25.62 do Mode Sweep
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@ 1Rm View
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -23.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.64694 GHz -64.15 dBm -40.86 dB -0.86 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.66397 GHz -64.48 dBm -41.19 dB -1.25dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.68356 GHz -56.74 dBm -33.45 dB -13.37 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.68365 GHz -58.06 dBm -34.77 dB -14.87 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.70636 GHz -63.66 dBm -40.37 dB -20.47 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.71563 GHz -64.45 dBm -41.16 dB -13.25 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.72579 GHz -63.92 dém -40.63 dB -0.97 db
31.080 MHz 50,000 MHz = 200,000 kHz 6.74481 GHz -63.79 dBm -40.50 dB -0.50 dB
I ) [T
Date 0B:26:53

11AX20MIMO_Ant7_6695_52Tone_RU37

Spectrum
Ref Level 10.00 dBm Offset 25.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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Spectrum Emission Mask Standard: None
Peak Power -22.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.66195 GHz -64.12 dBm -41.26 dB -1.26 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.66401 GHz -64.43 dBm -41.56 dB -1.66 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.67440 GHz -64.63 dBm -41.76 dB -13.86 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.68368 GHz -55.97 dBm -33.11dB -13.81 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.70634 GHz -63.28 dBm -40.42 dB -20.92 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.71564 GHz -64.44 dBm -41.58 dB -13.65 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.72605 GHz -64.47 dgm -41.60 dB -1.65 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.74399 GHz -63.51 dBm -40.65 dB -0.65 dB

JL

Gl e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V

Page Number : A2-161 of 173



SPORTON LAB.

FCC RF Test Report

Report No.

: FR401001

11AX20MIMO_Ant7_6695_106Tone_RU53

Spectrum

Ref Level 10.00 dm Offset 25.62 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -22.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.080 MHz 200,000 kHz 6.64858 GHz -64.05 dBm -41.38 dB .
-31.080 MHz -20.720 MHz | 200,000 kHz 6.66398 GHz -64.70 dBm -42.03 dB .
-20.720 MHz -11.360 MHz 200,000 kHz 6.68361 GHz -56.14 dBm -33.47 dB R
-11.360 MHz -10.360 MHz 200,000 kHz 6.68365 GHz -56.09 dBm -33.42 dB .
10.360 MHz 11.360 MHz = 200.000 kHz 6.70634 GHz -62.62 dBm -39.96 dB 4
11.360 MHz 20.720 MHz | 200.000 kHz 6.71540 GHz -64.26 dBm -41.59 dB E
20.720 MHz 31,080 MHz = 200.000 kHz 6.72586 GHz -64.36 dBm -41.69 dB E
31.080 MHz 50,000 MHz = 200,000 kHz 6.73609 GHz -63.92 dém -41.25 dB F
I ) W
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11AX20MIMO_Ant6_6695_26Tone_RUO

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.51 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -20.88 dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.230 MHz | 200.000 kHz 6.66134 GHz -64.22 dém -43.34 dB 334 dB
-31.230 MHz 20,820 MHz | 200.000 kHz 6.66386 GHz -64.68 dm -43.90 dB -3.90 dB
20,820 MHz -11.410MHz | 200.000 kHz 6.68356 GHz -55.84 dBm -34.96 dB -14.93 dB
-11.410 MHz -10.410MHz | 200.000 kHz 6.68361 GHz -55.39 dBm -34.52 dB -14.82 dB

10.410 MHz 11.410 MHz | 200.000 kHz 6.70638 GHz -64.07 dBm -43.19 dB -23.90 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71572 GHz -64.43 dBm -43.56 dB -15.64 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.72623 GHz -64.40 dBm -43.52 dB -3.53dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.72631 GHz -64.02 dém -43.14 dB -3.14 dB
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11AX20MIMO_Ant6_6695_52Tone_RU37

Spectrum

Ref Level 10.00 dem Offset 25.51 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.230 MHz 200,000 kHz 6.65332 GHz -64.04 dBm -42.84 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.66387 GHz -64.47 dBm -43.28 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.68346 GHz -55.40 dBm -34.21 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.68365 GHz -54.54 dBm -33.35dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.70641 GHz -63.62 dBm -42.43 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71563 GHz -64.70 dBm -43.50 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.72607 GHz -64.40 dgm -43.21 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.73506 GHz -64.01 dém -42.81 dB E
I ) [T
Date

11AX20MIMO_Ant6_6695_106Tone_RU53

Spectrum

JL

Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep
Count 100/100

[® 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -21.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -31.230 MHz 200,000 kHz 6.65864 GHz -64.04 dBm -42.91 dB -291dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.66378 GHz -64.77 dBm -43.63 dB -3.64 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.68355 GHz -53.89 dBm -32.75dB -12.72dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.68360 GHz -54.01 dBm -32.87 dB -12.97 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.70639 GHz -61.88 dam -40.74 dB -21.24 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71582 GHz -64.65 dBm -43.52 dB -15.52 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.72619 GHz -64.78 dém -42.65 dB -3.70 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.74249 GHz -563.89 dBm -42.75 dB -2.75 dB
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11AX20MIMO_Ant7_6855_26Tone_RUS

Spectrum

Ref Level 10.00 dm Offset 25.63 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.160 MHz 200,000 kHz 6.81940 GHz -63.69 dBm -42.44 dB R
-31.160 MHz -20.770 MHz | 200,000 kHz 6.82406 GHz -64.03 dBm -42.78 dB K
-20.770 MHz -11.390 MHz | 200,000 kHz 6.83432 GHz -64.25 dBm -43.00 dB K
-11.390 MHz -10.350 MHz | 200,000 kHz 6.84361 GHz -63.10 dBm -41.85 dB K
10.390 MHz 11.390 MHz | 200.000 kHz 6.86639 GHz -55.60 dBm -34.34 dB ¥
11.390 MHz 20.770 MHz | 200.000 kHz 6.86664 GHz -56.43 dBm -35.18 dB g
20.770 MHz 31,160 MHz = 200,000 kHz 6.88615 GHz -64.20 dém -42.95 dB E
31.160 MHz 50,000 MHz = 200,000 kHz 6.80721 GHz -63.21 dBm -41.96 dB K
I ) W
Date

11AX20MIMO_Ant7_6855_52Tone_RU40

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.62 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -21.43 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.160 MHz | 200.000 kHz 6.81820 GHz -63.61 dém -42.18 dB -2.18.dB
-31.160 MHz 20,770 MHz | 200.000 kHz 6.82389 GHz -64.30 dem -42.87 dB -2.92 dB
-20.770 MHz 11,390 MHz | 200.000 kHz 6.83426 GHz -64.29 dBm -42.86 dB -14.98 dB
-11.390 MHz -10.390 MHz | 200.000 kHz 6.84361 GHz -62.96 dBm -41.53 dB 2163 dB

10.390 MHz 11.390 MHz | 200.000 kHz 6.86632 GHz -54.79 dBm -33.37 dB -14.67 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.86644 GHz -55.55 dBm -34.12 dB -14.08 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.88615 GHz -64.03 dém -42.60 dB -2.61dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.80680 GHz -63.11 dBm -41.68 dB -1.68 dB

JL

Wi e

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: WYPH500V

Page Number

: A2-164 of 173
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11AX20MIMO_Ant7_6855_106Tone_RU54

Spectrum =
Ref Level 10.00 dm Offset 25.63 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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Spectrum Emission Mask Standard: None
Peak Power -21.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.160 MHz 200,000 kHz 6.82350 GHz -63.59 dBm -42.25 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.82388 GHz -64.20 dBm -42.86 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.83428 GHz -63.96 dBm -42.62 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.84363 GHz -62.30 dBm -40.96 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.86637 GHz -53.44 dBm -32.10 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.86647 GHz -54.06 dBm -32.72dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.88612 GHz -63.92 dém -42.56 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.90422 GHz -63.31 dBm -41.97 dB

) J T a—

11AX20MIMO_Ant6_6855_26Tone_RUS

Spectrum
Ref Level 10.00 dBm  Offset 25.55 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -20.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.81355 GHz -63.82 dBm -42.98 dB -2.98 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.82395 GHz -64.01 dBm -43.17 dB -3.37 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.83429 GHz -64.19 dBm -43.35 dB -15.44 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.84361 GHz -63.30 dBm -42.46 dB -22.96 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.86641 GHz -56.05 dBm -35.21dB -15.31 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.86657 GHz -55.59 dBm -34.75 dB -14.62 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.88610 GHz -64.01 dém -43.18 dB -3.33dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.90036 GHz -63.37 dém -42.53 dB -2.53 dB
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11AX20MIMO_Ant6_6855_52Tone_RU40

Spectrum =
Ref Level 10.00 dem Offset 25.55 d8 Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.230 MHz 200,000 kHz 6.81946 GHz -63.82 dBm -42.82 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.82383 GHz -64.08 dBm -43.08 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.83425 GHz -64.00 dBm -43.00 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.84360 GHz -63.18 dBm -42.18 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.86641 GHz -55.85 dBm -34.85dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.86644 GHz -55.49 dBm -34.49 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.88594 GHz -63.83 dém -42.83 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.90250 GHz -63.26 dBm -42.26 dB
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Spectrum
Ref Level 10.00 dBm  Offset 25.55 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.82103 GHz -63.78 dBm -42.76 dB -2.76 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.82390 GHz -64.18 dBm -43.16 dB -3.31dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.83431 GHz -64.05 dBm -43.03 dB -15.14 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.84361 GHz -62.15 dBm -41.13 dB -21.63 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.86641 GHz -54.87 dBm -3385dB -13.95 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.86652 GHz -54.83 dBm -33.81dB -13.72 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.88623 GHz -63.73 dém -42.71 dB -2.72 db
31.230 MHz 50,000 MHz = 200,000 kHz 6.89837 GHz -63.20 dBm -42.18 dB -2.18 dB
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samran1as. FCC RF Test Report Report No. : FR401001
Duty Cycle
Test Result
Transmission| Transmission Duty
Test Ru Ru . : :
Antenna|Freq(MHz) . Duration Period Cycle | Verdict
Mode Size Index
[ms] [ms] (%]
26Tone | RUO 20.00 20.00 100.00
Ant7 5955 52Tone | RU37 20.00 20.00 100.00
106Tone| RUS53 20.00 20.00 100.00
26Tone | RUO 20.00 20.00 100.00
Ant6 5955 52Tone | RU37 20.00 20.00 100.00
106Tone| RU53 20.00 20.00 100.00
11AX20MIMO
26Tone | RUS8 20.00 20.00 100.00
Ant7 6415 52Tone | RU40 20.00 20.00 100.00
106Tone| RU54 20.00 20.00 100.00
26Tone | RUS8 20.00 20.00 100.00
Ant6 6415 52Tone | RU40 20.00 20.00 100.00
106Tone| RU54 20.00 20.00 100.00
Sporton International Inc.(Kunshan) Page Number 1 A2-167 of 173
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Test Graphs
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11AX20MIMO_Ant6_5955_52Tone_RU37
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E R§§247-QP
50.0 | i 15E RSS247-AVG
40.0
; P |1
30.0
§
20.0 1
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8 ~ dBuv _ dBuv a8 dE
1 0.162 48.13 -17.25 6£5.38 37.60 0.11 10.42 QF
2 0.162 34.13 -21.25 55.38 23.60 0.11 10.42 Average
3 0.182 41.71 -22.66 64.37 31..21 0.09 10.41 QF
4 0.182 22.71 -31.66 54.37 12.21 0.09 10.41 Average
5 0.471 42.35 -14.14 56.49 32.20 -0.09 10.24 QP
6 0.471 29.45 -17.04 46.49 19.30 —0.09 10.24 Average
7 0.579 36.26 -10.74 56.00 26.20 -0.13 10.19 QF
g 0.579 24.26 -21.74 46.00 14.20 -0.13 10.19 Average
9 %  5.96L 46.07 -13.93 60.00 26.20 -0.22 10.09 QF
10 5.961 34.17 -15.83 50.00 24.30 -0.22 10.09 Average
11 7.566 33.92 -26.08 60.00 23.80 -0.22 10.34
12 7.566 17.32 —32.68 50.00 7.20 -0.22 10.34 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 15E RSS247-AVG
40.UJJ
30.0(-4
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8 ~ dBuv _ dBuv i dE
1 0.164 43.64 -21.61 65.25 33.10 0.12 10.42 QF
2 0.164 28.74 -26.51 55.25 1B.20 0.12 10.42 Average
34  0.479 40.58 -15.78 56.36 30.50 -0.15 10.2
4 0.479 28.68 -17.68 46.36 18.60 —0.15 10.23 Average
5 0.592 33.32 -22.68 56.00 23.30 -0.16 10.18 QP
6 0.592 21.22 -24.78 46.00 11.20 —0.16 10.18 Average
7 5.993 37.10 —22.90 60.00 27.20 -0.19 10.09 QF
g 5.993 25.50 -24.50 50.00 15.60 -0.19 10.09 Average
9 6.698 35.53 -24.47 60.00 25.50 —0.18 10.21 QF
10 6.608 21.53 -28.47 50.00 11.50 —0.18 10.21 Average
11 £.192 36.81 -23.19 60.00 26.60 -0.22 10.43 QP
12 8.192 20.71 -29.29 50.00 10.50 —0.22 10.43 Average

Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Test Engineer : Levi zhao Relative Humidity - 50%
Temperature : 20-24°C
Radiated Spurious Emission Test Modes
Mode Band (%a:g Antenna Modulation Channel | Frequency g::g RU Remark
Mode 1 | U-NII-5  5.925-6.425 CDD 7+6 802.11a 1 5955 6Mbps Full -
Mode 2 | U-NII-5 5.925-6.425 @ CDD 7+6 802.11a 45 6175 6Mbps Full -
Mode 3 | U-NII-5 5.925-6.425 @ CDD 7+6 802.11a 93 6415 6Mbps Full -
Mode 4 | U-NII-7 6.525-6.875 @ CDD 7+6 802.11a 117 6535 6Mbps Full -
Mode 5 | U-NII-7  6.525-6.875 CDD 7+6 802.11a 149 6695 6Mbps Full -
Mode 6 | U-NII-5  5.925-6.425 CDD 7+6 802.11a 181 6855 6Mbps Full -
Mode 7 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE20 1 5955 MCSO0 Full -
Mode 8 | U-NII-5 5.925-6.425 @ CDD 7+6 802.11ax HE20 45 6175 MCSO0 Full -
Mode 9 | U-NII-5 5.925-6.425 @ CDD 7+6 802.11ax HE20 93 6415 MCSO0 Full -
Mode 10 | U-NII-7 6.525-6.875 @ CDD 7+6 802.11ax HE20 117 6535 MCSO0 Full -
Mode 11 | U-NII-7 | 6.525-6.875 | CDD 7+6 802.11ax HE20 149 6695 MCSO0 Full -
Mode 12 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE20 181 6855 MCSO0 Full -
Mode 13 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE40 3 5965 MCSO0 Full -
Mode 14 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE40 43 6165 MCSO0 Full -
Mode 15 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE40 91 6405 MCSO0 Full -
Mode 16 A U-NII-7  6.525-6.875 CDD 7+6 802.11ax HE40 123 6565 MCSO0 Full -
Mode 17 | U-NII-7 = 6.525-6.875 CDD 7+6 802.11ax HE40 147 6685 MCSO0 Full -
Mode 18  U-NII-8  6.875-7.125 CDD 7+6 802.11ax HE40 179 6845 MCSO0 Full -
Mode 19  U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE80 7 5985 MCSO0 Full -
Mode 20 | U-NII-5 = 5.925-6.425 CDD 7+6 802.11ax HE8O 39 6145 MCSO0 Full -
Mode 21 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE8O 87 6385 MCSO0 Full -
Mode 22 | U-NII-7  6.525-6.875 CDD 7+6 802.11ax HE8O 135 6625 MCSO0 Full -
Mode 23 | U-NII-7  6.525-6.875 CDD 7+6 802.11ax HE80 151 6705 MCSO0 Full -
Mode 24 | U-NII-7  6.525-6.875 CDD 7+6 802.11ax HE80 167 6785 MCSO0 Full -
Mode 25 | U-NII-5 | 5.925-6.425 | CDD 7+6  802.11ax HE160 15 6025 MCSO0 Full -
Mode 26 | U-NII-5 | 5.925-6.425 | CDD 7+6  802.11ax HE160 47 6185 MCSO0 Full -
Mode 27 | U-NII-5 | 5.925-6.425 | CDD 7+6 = 802.11ax HE160 79 6345 MCSO0 Full -
Mode 28 | U-NII-5 | 5.925-6.425 | CDD 7+6 = 802.11ax HE160 143 6665 MCSO0 Full -
Mode 29 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE20 1 5955 MCSO @ Single 26/0 -
Mode 30 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE20 181 6855 MCSO0 = Single 52/40 -
Mode 31 | U-NII-5  5.925-6.425 CDD 7+6 802.11ax HE20 1 5955 MCSO0 Small RU -
Mode 32 | U-NII-5  6.525-6.875 CDD 7+6 802.11ax HE20 181 6855 MCSO0 Small RU -
Sporton International Inc.(Kunshan) Page Number : C1 of C64
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Co-location
Band . Data
Mode Band (GH2) Antenna Modulation Channel | Frequency Rate RU | Remark
2400-2483.5  2400-2483.5 CDD 7+6 @ 802.11ax HE20 13 2472 MCSO0 | Full -
Mode 34 U-NII-5 5.925-6.425 @ CDD 7+6 | 802.11ax HE160 15 6025 MCSO0 | Full -
Part 96 LTE Band 48C BW 20M+20M
Sporton International Inc.(Kunshan) Page Number : C2 of C64
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Summary of each worse mode

Mode Modulation Ch. (I,:\;qu) (dE?(/e/Im) (dléiun\]/i/tm) M(?jré;)in Pol. Z?/Zk Result Remark
1 802.11a 1 5924.58 35.61 68.20 -3259 H  AVERAGE | Pass | Band Edge
1 802.11a 1 11910.00 45.71 74.00 -28.29  V PEAK Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 46.09 74.00 -2791 | H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 47.44 88.20 -40.76 |V PEAK Pass Harmonic
4 802.11a 117 - - - - - - - Band Edge
4 802.11a 117| 13070.00 47.26 88.20 -40.94 | H PEAK Pass Harmonic
5 802.11a 149 - - - - - - - Band Edge
5 802.11a 149 13390.00 46.36 74.00 -27.64 |V PEAK Pass Harmonic
6 802.11a 181 7158.60 38.52 68.20 -29.68 | V | AVERAGE | Pass | Band Edge
6 802.11a 181 13710.00 46.43 88.20 -41.77 | H PEAK Pass Harmonic
7 802.11ax HE20 1 5924.84 35.66 68.20 -3254 | H AVERAGE Pass Band Edge
7 802.11ax HE20 1  11910.00 45.66 74.00 -28.34 | H PEAK Pass Harmonic
8 802.11ax HE20 45 - - - - - - - Band Edge
8 802.11ax HE20 45 | 12350.00 47.08 74.00 -26.92 | H PEAK Pass Harmonic
9 802.11ax HE20 93 - - - - - - - Band Edge
9 802.11ax HE20 93 12830.00 46.36 88.20 -41.84 | H PEAK Pass Harmonic
10 802.11ax HE20 117 - - - - - - - Band Edge
10 802.11ax HE20 117| 13070.00 47.29 88.20 -4091 | H PEAK Pass Harmonic
11 802.11ax HE20 149 - - - - - - - Band Edge
11 802.11ax HE20 149 13390.00 45.94 74.00 -28.06 | H PEAK Pass Harmonic
12 802.11ax HE20 181 7164.84 38.73 68.20 -29.47 | V | AVERAGE Pass Band Edge
12 802.11ax HE20 181 13710.00 45.27 88.20 -4293 |V PEAK Pass Harmonic
13 802.11ax HE40 3 5924.96 38.57 68.20 -29.63 | H | AVERAGE Pass Band Edge
13 802.11ax HE40 3 | 11930.00 46.24 74.00 -27.76 | H PEAK Pass Harmonic
14 802.11ax HE40 43 - - - - - - - Band Edge
14 802.11ax HE40 43 | 12330.00 46.57 74.00 -2743 | H PEAK Pass Harmonic
15 802.11ax HE40 91 - - - - - - - Band Edge
15 802.11ax HE40 91 12810.00 46.36 88.20 -41.84 | H PEAK Pass Harmonic
16 802.11ax HE40 123 - - - - - - - Band Edge
16 802.11ax HE40 123 13130.00 46.00 88.20 -42.20 | H PEAK Pass Harmonic
17 802.11ax HE40 147 - - - - - - - Band Edge
17 802.11ax HE40 147 13370.00 46.72 74.00 -27.28 |V PEAK Pass Harmonic
18 802.11ax HE40 179 7218.28 38.45 68.20 -29.75 | V | AVERAGE Pass Band Edge
18 802.11ax HE40 179 13690.00 45.29 88.20 4291 |V PEAK Pass Harmonic
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19 802.11ax HE80 7 5917.80 40.61 68.20 -27.59 | H  AVERAGE Pass Band Edge
19 802.11ax HE80 7 | 11970.00 45.12 74.00 -28.88 PEAK Pass Harmonic
20 802.11ax HE80 39 - - - - - - - Band Edge
20 802.11ax HES8O 39 | 12290.00 45.82 74.00 -28.18 | H PEAK Pass Harmonic
21 802.11ax HE80 87 - - - - - - - Band Edge
21 802.11ax HE80 87  12770.00 46.48 88.20 4172V PEAK Pass Harmonic
22 802.11ax HE80 135 - - - - - - - Band Edge
22 802.11ax HE80 | 135 13250.00 46.63 74.00 -27.37 |V PEAK Pass Harmonic
23 802.11ax HES8O 151 - - - - - - - Band Edge
23 802.11ax HE80 151 13410.00 46.07 88.20 -42.13 |V PEAK Pass Harmonic
24 802.11ax HES8O 167 - - - - - - - Band Edge
24 802.11ax HE80 167 13570.00 45.69 88.20 -4251 | H PEAK Pass Harmonic
25 802.11ax HE160 15 | 5924.20 42.47 68.20 -25.73 | H | AVERAGE Pass Band Edge
25 802.11ax HE160 15 | 12050.00 45.97 74.00 -28.03 | H PEAK Pass Harmonic
26 802.11ax HE160 47 - - - - - - - Band Edge
26 802.11ax HE160 47 | 12370.00 46.57 74.00 -2743 |V PEAK Pass Harmonic
27 802.11ax HE160 79 - - - - - - - Band Edge
27 802.11ax HE160 79  12690.00 46.48 74.00 -2752 | H PEAK Pass Harmonic
28 802.11ax HE160 | 143 - - - - - - - Band Edge
28 802.11ax HE160 143 13330.00 46.28 74.00 -27.72 PEAK Pass Harmonic
29 802.11ax HE20 1 5923.80 35.43 68.20 -32.77 | H  AVERAGE Pass Band Edge
29 802.11ax HE20 1 - - - - - - - Harmonic
30 802.11ax HE20 181 7169.00 38.49 68.20 -29.71 | H  AVERAGE Pass Band Edge
30 802.11ax HE20 181 - - - - - - - Harmonic
31 802.11ax HE20 1 5900.01 35.52 68.20 -32.68 | H | AVERAGE Pass Band Edge
31 802.11ax HE20 1 - - - - - - - Harmonic
32 802.11ax HE20 181 7164.36 38.66 68.20 -29.54 | V | AVERAGE Pass Band Edge
32 802.11ax HE20 181 - - - - - - - Harmonic
Co-location
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE20 13 2483.50 52.87 54.00 -1.13 H AVERAGE Pass Band Edge
802.11ax HE20 13 7416.00 44.58 74.00 -29.42 H PEAK Pass Harmonic
3 802.11ax HE160 15 5919.60 46.60 68.20 -21.60 \% AVERAGE Pass Band Edge
802.11ax HE160 | 15 | 12050.00 36.73 54.00 -17.27 \% AVERAGE Pass Harmonic
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 5.
188 1 Y WWMWM
Peak ] ) bt H Tty WMMWW‘VWN
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBWn B BN B B B B o g
1 592406 47.27 86.20 -40.93 39.96 35.13 1140 39.22 .60 295 33PEN 1 5955.00 13,55 -=-enn =eeeen 9,11 35017 1143 39.06 0.00 295 33 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 il 1
813 813
WIFLEE(AVG) WIFLSE(AVG)
50 5 |
48 48
Av 1 P
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592458 35.61 68.20 -32.59 28.30 35.13 1140 39.22 0.0 295 33 AVERAGE 1 595500 95.35 ---eee weeeen 793 3516 1143 39.07 0.0 295 33 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 7+6
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
Wifi GEfNea WiFi GE(Peak
813 813 |
50 5.
188 1 ik WWWNMM’“WW
Peak W
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5676.61 47.06 86.20 -41.14 39.99 35.89 1136 39.29 .60 151 203 PEXK 1 5955.00 100,22 ----ns -=---- .78 3507 1143 3906 0.0 131 203 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLEE(AVG) WIFLSE(AVG)
50 5 |
48 48
Av 1 PR e
g 125 325 W
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592430 35.42 68.20 -30.78 28,11 35.13 1140 39.22 0.0 131 203 AVERAGE 1 595500 9144 --eeme weeeen B4.00 35017 1143 39.06 0.0 131 203 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1‘ R ST b 1‘
AN AN el Wmmwhmmwmw
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11919.08 45.69 74.80 -28.31 56.00 38.60 16.62 66.33 @.08 -~ -- PEAK 1 11910.08 45.71 74.80 -28.29 56.82 38.60 16.62 66.33 @.08 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it 1 § 1
Peak S A RN il .,,,wwmmmwmm
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12350.00 46.69 74.80 -27.91 56.37 38.80 16.91 65.%9 .00 PEAK 1 12350.00 45.65 74.80 -28.35 95.93 38.80 16.91 65.99 @.00 - -- PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol.

Horizontal

yleelBiin)

134

\
i Wi Pk

]
i WREA

Peak oA AN A

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 12830.00 46.97 83.20 -41.23 56.15 39.13 17.22 65.53 @.08 -~  -- PEAK

Vertical
el B}
1134
is
m a W ‘
| E[Peak)
i — — ]
i wma@

kb Sl

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 12830.00 47.44 83.20 -40.76 S6.62 39.13 17.22 5.5 @.08 -~ - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | L] i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
88 i 3 1
Peak IRUTRUPRETY SRRl L i N Mt SV AN
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.08 47.26 83.20 -40.94 5612 39.06 17.38 65.3¢ @.08 -~ -- PEAK 1 13670.00 46.57 88.20 -41.63 5.43 39.86 17.38 65.38 @.08 -~ -- PEAK
Sporton International Inc.(Kunshan) Page Number : C10 of C64
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak MWMWWMM f WMWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 45.18 74.00 -28.82 53.66 38.98 17.61 64.99 .00 == PEAK 1 13390.00 4636 74.80 -27.64 54.84 38.99 17.61 64.99 @.00 - - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
6
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH181_Full_6855MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
1Mle\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1138 1138
1
415 -+ A -
WiFi GE(Peak) WiFi 6E(Peak)
8.3 813
5.0 50
1
st e A 4” s
Peak
325 35
163 163
7085 mn. T, o1, 13, 1245 10 280, 4600, 6400, 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Ml Bin B B B B B B o g
1 7227.88 50.9 86.20 -37.24 40.7 35.70 1271 3072 0.6 300 43 PEN 1 685500 98,28 ---ens -oee- B8.36 35.60 1231 37.99 .08 00 43 PEAK
: onLve][dBuVim) i  Level (dBuVim)
1138 138
415 g5
1
8.3 #13
WIFLBE(AVG) WELGE(AVG)
5.0 650 |
484 438
1 e
Avg " 15
13 163
s I e T, - s 1000 200, 4500‘Freqnenc¥tMHz]6m a200. 10000
Frequency (MHz)
. Limit Read  Ant (able Preamp Aux APos TPos
L”Plt ) Rad At Gable Preanp  Aux Hhos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark
S ——— MrBun e B Bw e B B & m e
o b e b dBU b & B dg S — A B 23 0 BB 3 ARG
1 722.84 38.46 68.20 -29.74 27.79 35.78 1271 3774 0.0 300 43 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C12 of C64
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
6
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH181_ Full_6855MHz
ANT CDD 7+6
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .l
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 5
1
AT T AR 4 s
Peak W
325 35
163 163
1085 . 4, 181, s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7159.56 49.9 86.20 -38.24 39.41 35.70 12.66 37.81 0.0 114 173 PENK 1 6855.00 16187 ---enn ==e-e- 919 35.60 1238 37.99 0.0 14 173 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 48
Avg 1 PP,
325 32‘5M
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7158.60 38.52 68.20 -19.68 27.97 35.70 12.66 37.81 @.00 114 173 AVERAGE 1 685500 93.51 ---eee weeeen B3.60 35.60 1238 37.99 .08 114 173 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C13 of C64
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 il |
Peak . A oSNNI PN AR AA A
TSP i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.00 46.43 88.20 -41.77 55.60 3650 17.84 64.91 .00 == PEAK 1 13710.00 45.33 88.20 -42.87 3.9 38.50 17.84 6491 @.00 -~ - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 -
Wifi GE(Pek) WiFi 6E(Peak)
813 813 |
50 5.
188 1 ik MWM
ettt
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5680.64 46.99 86.20 -41.21 39.83 35.89 1136 39.29 .60 296 27 PEMK 1 5955.00 15,14 ---ene weeeen 9.0 3516 114 3907 a0 26 27 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 il 1
813 813
WIFIBE(AVG) WIFLSE(AVG)
50 5 |
48 48
Av 1 W’
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5924.84 35.66 68.20 -32.54 28.35 35.13 1140 39.22 0.0 295 27 AVERAGE 1 595500 94,96 ---eee -eeee- §7.50 35017 1143 39.06 0.0 29 27 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C15 of C64
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 7+6
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WiFi GE(P WiFi GE(Peak
813 813 |
50 5.
a8 1 a4 T e
Mtk st
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5849.85 46.81 86.20 -41.39 39.66 35.86 1133 39.24 .60 131 205 PEXK 1 5955.00 100,39 ---ens -eeee- 9.9 3517 1143 39.06 0.0e 131 265 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFBE(AVG) WIFLSE(AVG)
50 5 |
48 48
Av 1 M
g 125 35 W
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592484 35.42 68.20 -3.78 28.11 35.13 1140 39.22 0.0 131 205 AVERAGE 1 595500 9L15 ---eme weeees 83,71 35017 1143 39.06 0.0 131 205 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C16 of C64

TEL : +86-512-57900158
FCC ID: WYPH500V




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
LI 1 8 1
Peak PRI RETRTRIPRTRrT WO A b g atigidy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11919.08 45.66 74.80 -28.34 56.77 38.60 16.62 66.33 .00 PEAK 1 11910.00 45.59 74.80 -28.41 56.70 38.60 16.62 66.33 0.0 -  -- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

FCC ID: WYPH500V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1 - y * I
A i A At VORISR T— T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12350.00 47.68 74.80 -26.92 57.36 38.80 16.91 65.%9 .00 PEAK 1 12350.00 45.99 74.80 -28.01 56.27 38.80 16.91 €5.99 @.08 - - PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

FCC ID: WYPH500V

Page Number : C18 of C64




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1 e b " i
AN i 1 FRRIRS——— R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 463 83.20 -41.84 55.54 39.13 17.22 65.53 @.08 -~  -- PEAK 1 12830.00 45.64 88.20 -42.56 54.82 39.13 17.22 5.5 @.08 -~ - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal
mL&v&I(ﬂ&Nﬁn}
138
915
B1.3_ [ |
i Wi Pk
) — — ‘
il WH-ﬁEI@
1
Peak mww%wmwwm
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13670.08 47.29 83.20 -40.91 56.15 39.06 17.38 65.3¢ @.08 -~ -- PEAK

Vertical
el B}
1134
is
m a W ‘
| E[Peak)
i — — ]
i wma@

APy bl sy

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13670.00 46.37 88.20 -41.83 55.23 39.86 17.38 65.30 @.08 -~ - PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR401001

Pol. Horizontal Vertical
mLmI(dBlNﬁn] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | L] i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
1 gl i
Peak s e ' iy
b AV i g AR g A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 45.9 74.00 -28.06 54.42 38.98 17.61 64.99 .00 == PEAK 1 13390.00 45.36 74.80 -28.64 53.84 38.90 17.61 64.99 @.00 - -- PEAK
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samonias.  FCC RADIO TEST REPORT Report No. : FR401001

12

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH181_Full_6855MHz

ANT CDD 7+6
Pol. Horizontal Fundamental
: onLve][dBuVim) i  Level (dBuVim)
1134 1134
1
415 T 95
WiFi GE(Peak) Wifi GE{Peak)
i3 i3 |
[l 650
1 IR
448 “ W b g
Peak o 4
13 163
s . e T, - s 1000 200, 4600‘FleqnencﬁMHl]64UU‘ 8200, 10000
Frequency (MHz)
. Linit Read  Ant (able Preamp Aux APos TPos
Limit Read it Gable Preanp  Auc Ahos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

- MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
Mz dBuv/n dBuv/m B dBWV dB/m B A8 B o deg

1 6895.00 99.12 -=--ev -eeeme 89.21 35.60 12.38 37.99 .00 300 42 PEAK
1 722740 49.49 86.20 -38.71 38.80 35.70 1271 3072 0B 300 42 PEN
. oo L2¥el (dBuVim) i . Level [dBuVim)
1138 138
415 95
1
i3 i3
WIFLSE(AVG) WIFLGE(AVE)
[l 650 |
488 488
1 W
Av
g s 124 W
13 163
1000 2800. 4600, 6400. 8200. 10000
1085 . 149, i1, 78 45 Frequency (WHz)
Frequency (MHz)
. Linit fead  Ant Cable Preamp  Aux  APos  TPos
Linit Read At Cable Preamp  Aux Aos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark
- Mz dBuv/m dBuv/m  dB dBwv dB/m B B A8 om deg
Mz dBuV/n dBuv/m B dEV B B B B o deg 1 685500 88,78 - - 7886 3560 1231 3799 000 300 42 AVERAGE

1 7204.84 38.44 68.20 -29.76 27.78 35.78 1271 3075 0.0 300 42 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH181_Full_6855MHz
ANT CDD 7+6
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .l
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 5
1
) Iy o
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 728420 50.39 86.20 -37.81 39.73 3.0 1271 3775 0.6 108 171 PEXK 1 6855.00 16238 ---enn ==e-e- 92,46 35.60 1231 37.99 .00 lee 171 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 48
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 716484 38.73 68.20 -19.47 28.16 35.70 12.67 37.86 @.00 108 171 AVERAGE 1 685500 9226 ---ens =eeee- B2.34 35.60 1231 37.99 .00 lo@ 171 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s f - b ’ FORPRIP YT Py
[Prm——— L IR PRI L I
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.08 44.70 88.20 -43.50 53.27 38.58 17.84 64.91 .00 == PEAK 1 13710.00 45.17 83.20 -42.93 53.84 38.50 17.84 6491 @.00 -~ - PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
mﬁ‘ (P WiFi 6E(Peak)
i3 LW |
50 A
Y | 8 bbb s
Peak W
125 128
163 163
825 5653, Sgi1, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.86 48.79 86.20 -39.41 4148 35.13 1140 39.22 0.0 296 M4 PEX 1 5965.00 16273 =--ens =eeee- 95,35 3508 114 39.04 0.0 296 24 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
i1 95 1
i3 LW
WEHLSE(AVG) WIFLSE(AVG)
50 A |
44 L
Avg 1 M
125 124 W
163 163
825 5653, Sgi1, 5900, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.% 38.57 68.20 -19.63 3126 35.13 1140 39.22 .00 295 24 AVERAGE 1 5965.00 9193 ---eee weeee- B445 3508 1144 39.04 0.00 29 24 AVERAGE
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401001
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 7+6
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
s 1 s ! |
mwemsm WiFiE{Peak)
813 \f 813 |
50 5
Peak W
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 591L38 47.71 86.20 -40.49 40.44 35.12 1139 39.24 0.00 106 205 PEAK 1 5965.00 96,46 ---ens -oe-e- B8.96 35.18 1145 39.03 0.0 le6 205 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
GE(AVG) WIFLSE(AVG)
48 48
Av ! PR e
g 75 325! W
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.% 37.27 68.20 -30.93 29.96 35.13 1140 39.22 @.00 106 205 AVERAGE 1 5965.00 87,89 ---eee -eeee- Bo.41 35.18 1144 39.14 0.00 106 205 AVERAGE
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR401001

Pol. Horizontal Vertical
mLmI(dBlNﬁn] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
1 gl §
Peak . R ‘ s
e e IPSEIETE———
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.00 46.24 74.80 -27.76 57.34 38.60 16.63 66.33 .00 PEAK 1 11930.00 45.19 74.80 -28.71 56.39 38.60 16.63 66.33 @.08 - -- PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1 T b 1 A
R e b Y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12330.00 46.57 74.80 -27.43 56.88 30.80 16.99 66.61 .00 == PEAK 1 12330.00 46.17 74.80 -27.83 56.48 38.80 16.9 6.6l 8.8 - -- PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

Pol. Horizontal Vertical
1‘,““mellilﬂlj‘ﬂrn] 0 Level (dBuVim)
134 1134
915 015
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
44 gl 1
Peak AR DA iAW AL
Avg 38 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12819.08 463 83.20 -41.84 5559 39.11 17.21 65.55 @.08 -~  -- PEAK 1 12810.00 45.93 88.20 -42.77 5.16 39.11 17.21 5.5 @.08 -~ -- PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR401001

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | L] i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 gl 1
Peak M T ——
A A sy oo A g PR R e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13130.00 46.00 88.20 -42.20 54.81 39.08 17.43 65.24 .00 == PEAK 1 13030.00 45.9 B88.20 -42.26 5475 39.00 17.43 65.24 @.00 - -- PEAK
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR401001

Pol. Horizontal Vertical
1‘,““Loziml(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak s 1 b 1
A A i Wt AR S AN AP A s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13370.00 45.91 74.00 -28.09 54.42 38.98 17.60 65.01 .00 PEAK 1 13370.00 46.72 74.80 -27.28 55.23 38.90 17.68 65.61 @.00 - -- PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401001

18
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH179_Full_6845MHz
ANT CDD 7+6
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 1 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 5.
1
e N Ao A ot g
Peak W
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 714020 49.9% 86.20 -38.30 39.39 35.70 12.64 37.83 0.0 281 43 PEN 1684500 9477 w-eeme weeeen B4.B6 35.60 1238 37.99 .00 281 43 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 48
1
Av e
g 75 15 W
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7220.% 38.43 68.20 -19.77 27.75 5.0 1271 3773 0.6 281 43 AVERAGE 1 684500 85,94 ---eee weeeen 76,03 35.60 1238 37.99 0.08 281 43 AVERAGE
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